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BILL OF MATERIAL
SYMBOL |REQ’D| DESCRIPTION | PART NUMBER _
1 1 ARM ASSEMBLY, STRONGARM 90949600A P
2 2 U-CLAMP,4.5",SST 90804400A
3 4 SCREW,1/4—-20NC x 3/4 HHST SST R03649000A _
4 1 ADAPTER PLATE, SWING ARM 90951100A
5 1 STIFFENER PLATE, UATA W/STRONGARM 90951400A
6 4 LOCKWASHER,1/4-SST R0233400A 0
7 4 NUT,1/4-20 UNC,HEX,SST R0361400A
8 8 WASHER,1/4—FLAT-SST R0392400A —
9 8 WASHER,M12,SST 82709900A
10 4 NUT,M12,SST 82708800A N
11 4 BOLT,M12X35,SST 82739600A
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SEE DRAWING 90951300A FOR BOX MODIFICATIONS H HE BY
I 3 |—
<: ) Il : )
®) s
7 i
I I
AN " i
m\\_e_a_ﬂ_eﬂ -
r—= o
% o _
e
HARDWARE SUPPLIED WITH ITEM #1 G :
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